AP G000 -5 5 BP
& AP 560051  spP IC
AP ETE00- 8T  §HP TC

AV 5600~ QU GHP  Lhn Paard

OPERATOR'S ~ SERVICE - PARTS MANUAL

FOR

TRAILER LOG SPLITTER

MODEL ARS400-.

' 4°) ON I-80 EXIT 267 SOUTH
R.R. 1 MOSCOW, TA 52760







L.IFT CYLINDER ASSEMBLY

AP4451

PART NO QUANTITY DESCRIPTION
AP4450 1 Barrel Assembly
AP4449 1 Rod

F1511 1 4-CCTX-S LG Male Elbow

P4567 1 Snap Ring 1.5 X .09C
02-325-7L 1 0" Ring 1.5

B-325-T 1 Back Up Ring 1.5

W-340-17 1 Wiper 1.5

06/29/90



ASSEMBLEY
(OPEN CENTER

r——

VALV

PGP 2£62d-
H1ETcl— 9912d =]
2 ITd— k4 N/-81T-20 N
1S0Ed{BE N\ L-010-4€ N-81T-47
NE—-206—E0 ¥l g N/~ 010-20 #
88T1d —~ i — 2¥11d 600Ed- -/ /0Ed
21-€E16-S — g | . 8211d £1/2d- ’ ,
21-6866-S L NS — cz1i1en 1£4-900-c0 - CO2Ed
16-900-20 —>of 1-900—4- l ~
N6-¥06—-€0 — NE-T16—-E0
£1£1d _ BO0Ed- \
Lid1d 660EJdV ,
= | La0d \ d0d
1y0d y JON3IX3 rzepry— Ldpa L3
NAALIS TR OISO N |
- @I 2lL8¥ 4 S/ G 13SO-V
LSV A 0 g /008 d
T e ol N e
| | T0EEdY— ™~— £0G20TH
66LEAY g Ldbd 690ed —it /60Ed
el 3anssad o7 s oot
10d — SE0EAY = 8906
SIETANE e - =g~ 13sn-2
/3SIVY &—] P 6262
| ™~ 6LETdY &

~_

03/08/90

MP72195



CAUTION ! Read and understand Operator's Manual clearly before operating.

LOG SPLITTER PREPERATION

. Do not tow over 45 MPH. See towing instructions. (MP )

Do not check for hydraulic Teaks with hands, etc. High pressure 01l leaks

can cause sericus injuries.

. Operate engine only in a well ventilated area.

. Wear prcper protective eguipment such as approved safety glasses, hard

hat, gloves, safety shoes, etc. when splitting logs.

. Keep all body parts clear of ram and splitting wedge while splitter is in

operation.

. Do not anchor splitter to ground as restriction of movement can result in

damage or injury.

. Exhaust spark arrestor may be required in some states.
. Check engine oil. (MP )

. Check hydraulic oil. (MP )

MpP 06/29/90



10.

TOWING INSTRUCTIONS

. Raise sp]ittek to the ful® up position and close jaws.

. Shut off engine.

. Swing jaw support bar to the rear cf the splitter.

. Rotate top of jaws to the left until jaws rest on support arm.
. Tighten cylinder rotation "T" handle.

_ With the front of the splitter supported, pull the pin the front of

the leg support.

. Swing leg support up and place the pin in rear hole on leg; (Note

this locks the front leg up and rear wheels down.)

. Hitch splitter to vehicle. Be sure hitch is properly adjusted. 2 inch

ball is required.

. Cross safety chains und%r tongue and attach to vehicle.

Recommended towing speed not to exceed 45 MPH.

Mp 06/29/90




10.

11.

1_0G SPLITTER CPERATION
CAUTION ! Do not operate splitter while attached to the vehicle.

Pull the pin the front leg support, allowing the leg to swing down,
Replace the pin with the leg in the down position. (If pin is tight
the engine mayhave to be started and the splitter raised to the full
up position. See instructions and cautions on starting engine. )

. Rotate jaws to the vertical position. Tighten the "T" handle on the

cylinder friction clamp after positioning the jaws. Swing the jaw
support bar to the front of the splitter.

Start engine {See engine manual). Make sure stop switch is not aginst
spark plug.

. Pull recoil starter, cheoke engine if necessary. (See engine manual)

. Pump has clutch to permit easier starting in cold weather. Allow engine

and hydraulic fluid to warm before splitting Togs.

. Raise splitter to proper height, with control lever, to clear size of

log to be split.

. Open splitter fully (Extend cylinder)
_ Position log between knife and push p1até.

. Close jaws with control Tever to split Tog.

I¥ log does not split completely, extend cyiinder and insert a pusher
block or log and close to complete splitting.

Splitting angle may be adjusted by Toosening the friction clamp on
the main cylinder and rotating the jaws. Be sure to tighten the friction
clamp after repositioning heac. Shut off engine while rotating head.

MP 06/29/30



_ Attach black knobs to control handles. (Breather cap and knobs are

INITIAL SET UP

. Remove shipping plug from top of hydraulic reserveir and discard.

Replace plug with breather cap. Never operate with shipping plug in (i
place as serious damage may OCCur. ,

shipped seperate to prevant loss or breakage during shipping).

. Check engine o0il. (See engine manual)
. Check hydraulic oil. (See service section MP )

. Add gasoline. Unleaded is acceptable. Do not mix oil with gasoline.

MP 06/28/90




SPLITTER SERVICE

. Check engine oil and replace at recommended intervals. {See engine

manual)

_ Check and clean carbureater air filter as required. {(See engine

manual)

. Check hydraulic fluid, Be sure blade is closed (Retracted), Head Towered

and engine off. Fill with type F or DEXTRON transmission fluid, 1 to 2
inches from top of tank.

. After first 50 hours of operation, change oil filter element, and every 250

hours thereafter. Replace with element replacement kit number K-22002,
available from HWH Corporation.

. Change hydraulic oil every 2 years or immediately if contaminated by water,

dirt, etc.

NP 06/29/90



LIFT
1383)

N. NO.

SPLITTER ASSY LOW

" (MANUFACTURED BELOW §

geshd—
06 b dY
QEGH d 1GEdV —
cCSrdyY | lESbd
ObrSbdv C2Ghd
1g1161H 261IGHH B
“SNIVHD Al3d4vs (v) 10291 iH o
peobdv (2)~90290IH
= 6EibdV— .
//”Mm\f
Y
28bbdv |
LINA H43M0d dH -G
g2 dv—
cosydvy—
. leGvdY-

|26 dV

026¥dV

5ZI161H
60SL1 IH

g6dudyv

CESPhdV
€e5bd

ﬁhmwvm<

280¢€dV

- 03/10/90

MP 7530



LIFT CYLINDER

—]
C) P44gS
: =3 \W—-540-17
;J o B-325-T
o Y 02-325-7L
7.50 + 3.30 STROKE ' 2
—— F1i511 ;
} Z /
O NAIaL Q-«—~—---—--AP4450
| % 17
V] s
g ¢
f % P4567
“ %
s %
/] %
/] %
4 4
V1 /
/r -r/
Al 12
]

MP /7314 03/0L/20



CYLINDER ASSEMBLY

APA578
PART NC QUANTITY DESCRIPTION
AP4746 1 Barrel Assembly
AP2886 1 Cylinder Rod With Lye
AP4607 1 Jar Seal 4
H119912 7 1 Hex Nut 1-1/4 12
H103706 3 HHCS 3/8-16 X 3/4
H123703 3 Lockwasher 3/8 Ext Star
H131037 3 Washer Commen 3/8
P4576 1 Piston
P4636 1 w2—4000-500 Wear Ring
P4623 1 1901-28E Wear Ring 1-1/2
P4624 1 187-01.500-375ZA Poly Seal
PAE50 1 Snap Ring 3/16 X 4
02-240-7N 1 "0" Ring 4
B-240-N 1 ~Back Up Ring 4
Wo40-17 ' 1 Wiper i-1/2

MP 06/29/50




CYLINDER ASSEMBLEY

AP'02 = IA0ALS

L08'6F = HEDNGT N3O

HLAF'62 = HIBNIT T3S871

695vd
21661TH
SLSPd
SE9P d
L09¥dY

¥29¥d
£29%d

MV\\\H LI-0F6—M

278
§ - /S [ ‘

!

L L

Vﬁwﬁ\Nv
MW\w\\
7

/)

// E A

JéZZ%N N _ ,%%i
N

ﬂ/f////ll /
L-0F2-20

N-0re—-8

Co09%d

LEDTIETH
— EDLEZIH
90/,201H

B

N 9882y

06/26/90

MP /7213



CYLINDER & JAWS ASSEMBLY

AP3086

PART NO QUANTITY DESCRIPTION
AP4578 1 Cylinder Assembly
AP2952 1 Anvil Jaw Assembly
AP2953 1 Pivot Jaw Assembly
AP3479 1 Wedge

F4571 2 Fitting Elbow 1/2 NPT Swivel
H116204 1 5/8-11 Esna Lock Nut
H109040 3 1-8 UNC X 4" HHCS GD &
H119902 3 1-8 UNC Hex Jam Nut
H129901 3 1" Lockwasher Ext Star
H1%1281 2 Cotter Pin 5/16 X 3
H105012 2 1/2-13 X 1-1/4 HHCS GD 5
H126002 2 1/2 Lockwasher
H106204 2 _ 5/8-11 X 2.25 HHCS GD 5

P4708 1 Pivot Bolt 5/8 X 6.9

P3476 1 Blade

P3028 1 Pivot Pin 1-1/4 X 4.5

P3082 2 Pin 1-1/4 X 2.4

P4b47 1 Wedge Pivot Bar

P1280 2 Bushing .625 ID

S-5100-0250 1 Snap Ring 2.5

MP 06/29/90




SPLITTER ASSEMBLY

MIGH LIFT SPL_ITTER MANUFACTURED ABOVE SN. 1388

PART NO QUANTITY DESCRIPTION
AP3086 1 Cylinder & Jaws Assembly
(See Page MP7512)
AP4451 1 Lift Cylinder Assembly
(See Page MP7514)
AP4BE3 1 Control Valve Assembly
(See Page MP7515)
AP45G7 1 Valve Cover & Support
AP5635 1 Main Frame
AP5639 1 Axle Assembly
APB636 1 Front Leg Support Assembly
AP4520 2 480 X 8 Tire w/ 4 Hole Wheel
AP4521 z Hub Assembly 4 Bolt w/ Bearings,
Seal, and Dust Cap
AP3283 1 "T" Handle
AP4535 1 Cylinder Hold Down Friction Clamp
APB637 1 Drag Link
AP4539 1 Leg Support Pin
APAG34 2 Safety Chains
AP4627 1 Cylinder Retract Pressure Line
1/2 X 30 1/2
AP4628 1 Cylinder Extension Pressure Line
1/2 X 30 1/2
7 POWER UNITS
MATCH TO APPROPRIATE SIZE UNIT ON SPLITTER
AP4595 Power Unit 5 HP
(See Page MP7521)
AP7027 Pawer Unit 5 HP IC
(See Page MP )
AP5638 Power Unit 8 HP
(See Page MP7524)
AP7015 Power Unit 9 HP
(See Page MP7527) |
H106206 2 MHHCS 5/8 UNC X 4 LG GD 5
H116201 4 Hex Nut 5/8 UNC
H191191 1 Cotter Pin 3/16 X 1
H191162 1 Cotter Pin 3/16 % 1.5
P4553 1 Jaw Support Arm
P4538 2 Pin 5/8 Diameter
pPa537 1 Axle Pivot Pin
P4523 o 2 o ___Wear Ring W2-1250-500
P4540 1 " Hadir Pin Keeper 3/1I6 X 3172 =

SEE POWER UNIT DRAWING AND PARTS LIST FOR ADDITIONAL

COMPONENTS OF MAIN ASSEMBLY.

MP

06/28/90



JAWS ASSTY

NI

NDER £

CYL

GG20-0015-5

g/.8vdY

/

T45¥ 4

1£5%4

' ! :
9.%€Ed
820€d
‘q3sN-2
182161H ‘qISN-2
'a3asn-2 )
et
'"qIsn-2 -
mmrommﬁx = —— $0290TH
‘Tasn-2 zﬂ/J
2Y0S0TH : f— 6L TEDY
. / @”w . - lh LvSYd
——
'13sn-¢€
0¥ 060TH
‘gasn--¢
2066TIH
nENIES
20662TH
£G62dY
2a6adv
$029TIH S
80L¥d

03/06/90

MP73512



SPLITTER ASSEMBLY
LOW LIFT SPLYETTER MANUFACTURED BELCW SN. 1388

PART NO QUANTITY DESCRIPTION
AP3086 1 Cylinder & Jaws Assembly
(See Page MP 7512)
AP4451 1 Lift Cylinder Assembly
{See Page MP7514)
AP4583 1 Control Valve Assembly
(See Page MP7515)
AP4597 1 Valve Cover & Support
AP4595 1 Power Unit & HP
(See Page MP7521)
AP4482 1 Main Frame
AP4467 1 Axle Assembly
AP4490 1 Front Leg Support Assembly
AP4520 2 480 ¥ 8 Tire w/ 4 Hole Wheel
AP4521 2 Hub Assembly 4 Bolt w/ Bearings,
Seal, and Dust Cap
AP3293 1 "T" Handle
AP4535 1 Cylinder Hold Friction Clamp
AP4739 1 Drag Link
AP4539 1 Leg Support Pin
AP4634 2 Safety Chains
AP4627 1 Cylinder Retract Pressure Line
1/2 X 30 1/2
AP4628 1 Cylinder Extension Pressure Line
1/2 X 30 1/2
H10€206 2 HHCS 5/8 UNC X 4 LG GE &
H116201 4 Hex Nut 5/8 UNC
H191191 1 Cotter Pin 3/16 X 1
H1911582 1 Cotter Pin 3/16 X 1.5 PLD
P4553. 1 Jaw Support Arm
P4538 2 Pin 5/8 Diameter
p4537 T Axle Pivot Pin 1 Diameter
P4523 2 Wear Ring W2-1250-500
PA5AD 1 Hair Pin Keeper 3/16 X 3 1/2

SEE POWER UNIT DRAWING AND PARTS LIST FOR ADDITIONAL
COMPONENTS OF MAIN ASSEMBLY.

MP 06/29/90



Tl@ . — 6€£95dV
Lio o0 8EGId - 12SpdV
— M 9¢96dY 2 ,.
e QESdn ISPPdV— 0Zs¥dv
: GESPdY LESYd — .
O cecbd 5211 61H
T = 0PSHdY 261 leiH 50521 IH
(0 I6116IH ap .
— = "SNIVHD A13dve va .mwmww”n = - €£62¢€dV
e pCovdy — @- SESPdV
v 7 LEQSdIV — €66 d
Mmﬂ (I./uﬂ
IY _.W /Jw\
) O
uH e o
< . ..
< A Ggasdy ; =l
OO W (1NN H3IM0d dH -6 S10.dY | /
tilee LINQ HIMOd dH-8 8e9sd¥ —- _ . | ——980TdY
=3 LINN Y3MOJ DTIH -S L202dV .
w7 LINATY3M0d dH -G G65vaY .m
o
<
— g2 dV
oo €S v dv—
Wz —129vd¥
< LGS V-
=

03/10/20

MP 7511



VALVE ASSEMBLY
{Open Center)

MpP

06/29/90

AP4583
PART NOU QUANTITY DESCRIPTION
P3007 1 Valve Body
P2929 2 End Plate
P3097 1 Pivot Pin 5.75
$-5555-31 2 Snap Ring
H102504 4 HHCS 1/4-20 X 1/2
H122501 4 Lockwasher 1/4
P3068 2 Spacer 1 5/16
P3069% 1 Spacer 1 1/2
AP3096 1 Control Lever (Up-Down}
AP3301 1 Control Lever (In-Cut}
AP137¢ 2 Black Knob
FA575 5 Plug 3/8 NPT
F4571 1 Elbow 90° 1/2 NPT SW.
F4572 1 Elbow 45° 1/2 NPT SW.
F4573 1 Elbow 3/8 NPT Black Street
FA581 1 Elbow 1/2 NPT X 3/8 SW.
Fah74 1 Reducer 1/2 X 3/8 NPT
AP3799 1 Elbow Restricting
AP309S 3 Plunger Assembly
P3008 3 "0" Ring Plug
03-914-9N 3 "0" Ring
B-006-T 3 Back Up Ring
02-006-7L 3 "0" Ring
P2713 3 Washer Brass .126 ID
P3205 3 Spring Spacer
P3009 3 Valve Seat
B-118-N 3 Back Up Ring
02-118-7H 3 "0" Ring
P2166 3 Spring 1 3/4 LG.
p2532 3 Plunger Guide
P3077 3 Snap Ring
P1217 1 Piunger
P1313 1 Plunger Guide
03-904-9N 1 "3" Ring
02-006-9L 1 “3" Ring
S-5555-12 1 Snap Ring
§-5133-12 1 Snap Ring ..
P1188 1 Valve Seat 1/8
03-802-SN 1 "0" Ring
P3051 1 Pressure Plug
02-010-7N i "0" Ring
B-010-T 1 Back Up Ring
piidz 1 Spring
P1314 1 TTTTTTTTSpying 37 o T T T T
F1454 1 Plug 4P50N-S
H211125 1 Ball Steel 1/8 DIA GD 25
P1128 1 Spring Spacer
P1142 i Spring Comp. .23 0D X 1.72



al Y130 DLW JOL0W
V| H_H SWvHd Y3148 ||_| DMWMWMI
, ‘LINN ¥3A0d G6GFdY e s
- 40 LON LG ATIEWASSY  whganois onno usTOs @
)] L) NIVW A0 SINANOAWOD — SloNsasdinows S28bd
B 3% HATHM SKWALI wm_tuzum% nummmwm ] numwmwm
= £¥cEd /
2 < AIS zmkmwm:mm _ . wug e HNTHE  Toms
L] ] COIE21H JdNSSHad _ ¥995d e /
T3asn-+ 1
A 201ETTH 1E9Y dV % EDIETH S _
S . C8EV 4 S £EC/8dV @Isn-¥ E0IETTH /
) _l W.__.uLﬁHEI/__Hm-C./_.Q . . Dmﬂw#h_w_m ISVE HOLOW
- ¥
< < 629 vy ommwmwx —
v NPSTRREER |
009¥% dv
— 2L dy -
S6EY dv
W_ ()
— CREY 4w ~ qaAsn-<
D a3sn-2 I $99Gd
o dWv1d H-02 |
E64 2 r...-/i.
HEL -,
W. U JL NOILONS 219 4 _”nv
- . ,  CE9vdx SE9Y 4 — "y
— /[ E9FdY . c8redv
O v 2097 dv qaASN-¢
N P/¥Td 819% 4

03/08/20

M /o1



POWER UNIT
i HP BRIGGS & STRATTON

AP459%
PART NO QUANTITY DESCRIPTION
AP3484 1 BRIGGS & STRATTON 5 HP Motor
AP4596 1 Clutch & Coupling Assembly
AP4600 1 Pump
AP3483 1 0i1 Filter Housing & Filter
AP4602 1 Reservoir 5 GAL.
AP4637 2 Mold Down Bands
F4515% 1 90° Elbow 3/4-16 X 3/8 NPT
FA695 1 1 1/16-12 X 3/4 NPT Adapter
F4618 3 Street Elbow 3/4 Black Pipe
F4617 1 Pipe Nipple 3/4
HIO3115 4 HHCS 5/16-18 X 1 1/2
H123103 8 Lockwasher 5/16 Ext Star
H131031 4 washer Common 5/16
H113102 8 Hex Nut 5/16-18
P4601 1 0i1 Filter
P1474 1 | Breather Cap
COMPONENTS OF MAIN ASSEMBLY .-
AP4598 1 Pressure Relief Valve
AFP4629 1 Lift Cylinder Line 1/4 X 23 1/2
AP4630 1 Pump Pressure Line 3/8 X 20 1/2
APA631 1 Valve Pressure Line 3/8 X 23
FAR20 1 1/2 Pipe Nipple
F4385 2 3/8 NPT X 1/2 Hose Push-lLok
Pa632 M ReturnHose 1/2 10X 24 /4
P4p33 1 Suction Hosemim;bmk-iémm"
P4615 V4 3/4 NPT X | Hose Barbed Fit.

MP 06/29/90



POWER UNIT ASSEMBELY ¢
BRIGGS & STRATTON 5 HP IC

L4171 01

Nel L4

qasn-2
dWYTD H-02 4

6297 d¥y

2E9Y dy

CREV dx

'LINM dEAM0Od L2044V
40 LON 1NE AT13gWASSY
NIvW 40 SLININOdWOD
Y HIIHM SKHALI mukmzum%

g3asn-2
‘J0IS WOLLIDE NO
E01ECTH
201ETIH

AFANITTAD

Pfnnians
" ecova,
LEST Y
2091 d¥
v/Lvld

FANSSHead

1297dVx

| Legredy
—q3asn-¢€
319

F9L30 DLW dOLTH

dWVE4 LIS —
ELLE .

HOAO¥HL $309
¥IAINOHS DNOT
IALONSYITINOHS

aisn-¥
EEIEUH
D
A3sh-¢

wacnaas @ (N

HLIM d30¥ds

@ HLIA muummw | M |.:Mummmwm T
aum:.m.wm TR Selod HQQ
eoord — U s (D
1Hg 9N ™ H E GITEDTH “~
¥995d — 3 B o ™.
gasn—+ L | 1
E0TETIH il 1Y
mmmvux\\lmmhmidf ﬁ%kﬁﬁETkﬁ%\‘ )
* JSVE HOLON-— e
. 029V 4«
mevaqx

109%d — G119V

509 dv

— 96817 dV

‘TASN-2

N 799G )
5 -
O3> -
1{)
I~
(1
=




POWER UNIT
5 HP BRIGGS & STRATTON IC

AP7027
PART NO QUANTITY _ ‘DESCRIPTION
AP5098 1 BRIGGS & STRATTON 5 HP IC Motor
AP4596 1 Clutch & Coupling Assembly
AP4600 1 Pump
AP 3483 i 011 Filter Housing & Filter
AP4602 1 Reservoir 5 GAL.
AP4637 2 Hold Down Bands
FA615 1 50° Elbow 3/4-16 X 3/8NPT
F4695 1 11/16-12 X 3/4 NPT Adapter
F4618 3 Street Elbow 3/4 Black Pipe
F4617 1 3/4 Pipe Nipple
H103115 4 HKCS 5/15-18 X 1 1/2
H123103 8 Lockwasher 5/16 Ext Star
H131031 4 _ Washer Common 5/16
H113102 8 Hex Nut 5/16-18
P4601 1 071 Filter
P1474 | 1 | ‘Breather Cap
COMPONENTS OF MAIN ASSEMBLY
AP4598 1 Pressure Relief Valve
AP4629 1 Lift Cylinder Line 1/4 X 23 1/2
AP4630 | 1 Pump Pressure Line 3/8 X 20 1/2
AP4631 1 Yalve Pressure Line 3/8 X 23
£4620 o 1/2 Pipe Nipple
FA4386 ‘ 2 3/8 NPT X 1/2 Hose Push-Lok
P4632 1 Return Hose 1/2 ID X 24 1/4
|.)4_76373 = it S —Su Ct”an':HDSEﬁlwI’Bﬁ'XT}.‘S oo e S
P4619 2 3/4 NPT X 1 Hose Barbed Fit.

MP 06/29/90



CLUTCH & COUPLING ASSY
5 HP ENGINE

*L3No0UdS (1zerd) H100L 21 ST, QHY
YHIIT MILSYN 229kd NIVHD 30
(5EDIPYPY) 2-GE, 38N SII00H INOG

"133HG GISOTIINI
HO SY3ENNN L4vd HAMI)  J 10N

03/13/90

L4vHS3NYD

. HO LOW
nasn z 808 ¥ -4 . _
EQIEZIH -«
SEIE0HH — ] G093k m
mm . B
- 1
mp 0 1}
1 & “
ee=dm— Q) -@E) ) N
lllJv\n _-—|||||. 0|OO ] " \-l alll
aé\ Pl N
- a3sn b e , 2
ENgOLH H !
LAvHS dWnd SHINIT ¥ ' e 5
353HL OL H -~
.- OIsN ¥ 3113201 [ '
Ocolezin @ AId4Y M‘\ i [~
ol1gom "LAYHE dvind O1 H . Drl
GILHAOW LINIOH4ES H el
: =
f
. -l
GBS 2P d NI HILSYH e —— = s
OPDIVEPH NEYHD

“ASSY Holod 2
¥3I10U HL1AtM

318N00 Z-OFa.
46 33Kd41d 28

HOLNID SE9b -d¥

Rm\\\& WMS&Q“.
a0y P Qs«h&& £ PO ey



PART NO
AP4635

H103113
H103110
H103135
H123103
P4605
P4605
P3067

Option 1—

Option 2 —

APATE0

P4753

M441040

P4622
P46zl

M441035

R

CLUTCH & COUPLING ASSEMBLY
5 HP BRIGGS & STRATTON ENGINE
5 HP BRIGGS & STRATTON IC ENGINE

AP45S6
QUANTITY DESCRIPTION

1 Centrifical Clutch

4 FSHCS 5/16-24 X 1

4 HHCS 5/16-18 X 1

2 HHCS 5/16-18 X 3 1/2

6 Lockwasher 5/16 Ext Star

1 Clutch Housing Motor End

1 Clutch Housing Pump End

1 Clutch Housing Cover

i 12 Teoth #40 Sprocket 7/18
Bore

1 Master Link For #40-2 Chain

1 #40-2 Double Width Ro]Tér
Chain 12 Pitches

1 Master Link Fer #35-2 Chain

1 12 Tooth #35 Sprocket 7/16
Bore

1 #35-2 Double Width RoTler

Chain 12 Pitches

MP 06/29/390



s

Y

-
L

ASSEMBI

POWER UNIT

BRIGGS & STRATTON 8 HP

IVLAd DLW 010K

B aasn-+
AWYHA Y3LLTdS —

LINM AAM0d 8ESEdY LT,

40 LON LG ATIEWISSY e S

NIYIW 470 SININOJAWD3 A_wwmﬁnmﬁww_%

a3sn-v
AICINOHS (D
b-ip. HLIM ¥30VdS

SEILOTH

c28vd

]

519t 4
399GV
£99Gdv

aasn-2 5
dWYT1D H-02 4 »&h
TEH \J\o@

S NOILONS

NN L3 £
2E9y dy — P11
wwmwm%«;; |

£E9Yd,,
LE9Y AV C8redvY
2091 dV Iisn-¢

v/vld 819¥ 1

Iy HIOIHM SW3ILT S3ALONAT 528%d gasn—+
% gasn-+ c823d
£veEd J
. g3asn-< s mmmmn_ pmwm;w: |
s WALLOE MO - 3uNSS3dd 7 rasaa | S
201ETIH 1£9 hm.n_,/.\. # EoreIH I ]
AACNITAD _. . GBEY 4y MMNW&{%. qumammd.%nwmwﬁm_: /
1411 0L T 029 dy
Aqu DESY AV,

023/26 /20

MFP /oS24




POWER UNIT
&S HP BRIGGS & STRATTON

AP5638
PART NO QUANTITY DESCRIPTICON
AP5623 1 - BRIGGS & STRATTON 8 HP Moter
AP5663 1 Clutch & Coupling Assembly
AP5666 | 1 Pump
AP4602 1 Reservoir 5 GAL.
AP3483 1 0i1 Filter Housing & Filter
AP4637 2 Hold Down Bands
H103115 4 HHCS 5/16-18 X 1 1/2
H123103 8 Lockwasher 5/16 Ext. star
H131031 | 4 Washer Commcn 5/16
H113102 8 Hex Nut 5/16-18
F4615 1 90° Flbow 3/4-16 X 3/8 NPT
F4695 1 1 1/16-12 X 3/4 NPT Adapter
F4618 : 3 Street Elbow 3/4 Biack Pipe
Fael7 1 3/4 Pipe Nipple
P4601 1 0il1 Fiiter
p1aia 1 Breather Cap
COMPONENTS CF MAIN ASSEMBLY
AP4508 I3 Pressure Relief Valve
AP4629 1 Lift Cylinder Line 1/4 X 23 1/2
AP4630 1 Pump Pressure Line 3/8 X 20 1/2
AP4£31 1 Valve Pressure Line 3/8 X 23
F4620 1 1/2 Pipe Nipple
F4385 2 ©3/8 NPT X 1/2 Hose Push-Lok
P4632 1 Return Hose 1/2 1D X 24 1/4
p 15 3 ] ~ Suction Hose 1 ID X 18
PA619 2 3/8 NPT X 1 Hose Barbed Fitting

M 06/29/90



C
-

ASSEME

UINTT
BRIGGS & STRATTON 9 HF

S OWER

IUIS WOLLOE NO

'LINN A3ADd ST0LdY
40 1ON 108 ATIIWASSY
NIVW 40 SINANOdWOD

Jav H3IHM SWALI WMszmmﬁ

g3asn-¢
£o1e21H
20IETIH

AFANITTAD
L4117 0L

g3asn-2

¥\

> {arians
| eeovd,
LEIY dV
2091 d¥
P /ld

N

6297 d¥« &m&mpw

NANL T \ <

269 dy — I Pesr

| / a3t
GREFdu = & . nm%:

dWYTD H-02 by \/A __
£6 &xmmmwm_A-.l%m"wmm«,

FANSSHeld

191 dV x
CEEY 1y

LE8reEdY
Iiasn-€
giov

£€£5dY,,

IYL30 DLW d0L0OW

AWvdd §3LLIdS
YRS
HONOMHL 309
AATINOHS SN0
1N SHICINOHS
(dy HL1IA #339dS
g28Fd
a3si-+ B
£¥sed

[ gasn-+
6E1E01H

a3sn-v
d3ITMEAHS (D
HLIM H30YdS
c28kd

aasn—+
G8s2d

—
1)
!

c28%d H aasn-r
TIoAHA DIW V CITE0TH
+995d : A.J\

/

a3Isn-v i
E0IENTH {

0291 4
0E9Y dV,,
109%d _—— S19¥4
_ 999GV
610/ dY

1
qAsn—+ £O0IETIH /
ASwH HOL10OW

03/ 23/90

MP 722/




POWER UNIT

g HP BRIGGS & STRATTON

AP7015
PART NO QUANTITY DESCRIPTION
APE999 1 BRIGGS & STRATTON 9 HP Motor
AP7019 1 Clutch & Coupling Assembly
AP5686 1 Pump
AP3483 1 0i1 Filter Housing & Filter
AP4602 1 Reservoir 5 GAL.
AP4637 2 Hold Down Bands
H103115 4 HHCS 5/16-18 X 1 1/2
H123103 8 Lockwasher 5/16 Ext Star
H131031 4 Washer Common 5/16
H113102 8 Hex Nut 5/16-18
F4515 i 90° Elbow 3/4-16 X 3/8 NPT
F4695 1 1 1/16-12 X 3/4 NPT Adapter
FA4618 3 Street Elbow 3/4 Black Pipe
FA617 1 3/4 Pipe Nipple |
P4601 1 0il Filter
P1474 1 Breather Cap
COMPONENTS OF MAIN ASSEMBLY
AP4598 1 Pressure Relief Valve
APA625 1 Lift Cylinder Line 1/4 X 23 1/2
AP4630 1 Pump Pressure Line 3/8 X 20 1/2
AP4631 1 Valve Pressure Line 3/8 X 23
F&620 1 1/2 Pipe Nipple
F4385 2 3/8 NPT X 1/2 Hose Push-Lok
P4532 1 Return Hose 1/2 ID X 24 1/4
P4633 o  Suction Hose 11D X 18
P4619 2 3/4 NPT X 1 Hose Barbed Fitting
MP 06/29/90 '






- NGINE

CLUTCH & COUPLING ASSY.
g Hr

q3sn-+ oevee
_ 699Gd — 1/9Cdy~|0995d N
£OTE2TH N
Py Te0TH @N@ 8C9Cd
A0, —
y 8590d GW
QASM~-¥ SO0THTH 5% 0995d
E0IECTH 659Gd
‘dind :
07 1E0TH HLIM 03I71ddNS NSOV
A 4ANNO0D0A 2y HJLM1J
[59G4V
®w\w\“ &w\u,\sw Xw\“ \\\_N\El\

03-13-90

MP 7525




CLUTCH & COUPLING ASSY
S HP ENGINE.

mmw
aasn-
mD.ﬁDWM_HI mvm.:m& ﬁhwﬂ Dm_@mn_
P 1E0T “ Qu \“mmwmn_
\\Wuu\w ~ . 899Gd ﬁ
bSO conthiH -3 o@@m 3
£0TESTH feacy
0+ 1E0TH “dind
HIIA @3T7ddNS 'A/SSV
A 24NACOOM 2y HOLN13
/G9GdVY

03-12-20

MP 72528




CLIJTCH & COUPLING ASSEMBLY
8 HP BRIGGS & STRATTON ENGINE

AP5663

PART NO QUANTITY DESCRIPTION
APESSY 1 Centrifical Clutch
‘P7350 1 .Key .25 X 1.25

P5669 1 Clutch Housing Cover
P5668 1 Clutch Housing Pump End
H103140 4 HHCS 5/16-18 X 3/4 PLD
H103144 4 HHCS 5/16-24 X 5
M123103 8 Lockwasher 5/16 Ext Star

CLUTCH & COUPLING ASSEMBLY
g HP BRIGGS & STRATTON ENGINE

AP7019

PART NO QUANTITY DESCRIPTION
AP5857 1 Centrifical Clutch

P7350 | 1 Key .25 X 1.25

P7343 i Clutch Housing quer

P5668 1 Clutch Housing Pump End
H103140 ' HHCS 5/16-18 X 3/4 PLD
H103144 - z HHCS 5/16-24 X 5
H123103 8 Lockwasher 5/16 Ext Star

MP 06/28/90



HWH 106G CRADLE KIT #AP7000

OPTIONAL ATTACHMENT FCR USE WITH HWH LOG SPLITTER,

MP - 06/29/90




INSTRUC TIENS

CRADLE MTG,

SIS

HLOd NO NId LOAId

AYC [LINI U3E43SNI

SI NId 3IVAd TIVKS
'SAAIS HiOF
NI (N 3Wvdd OLNI
TILAISNT ST Walv 371090

~

'S3448340
MY 431117148 1w

Iz}
Biats

03/21/90

MP 73519



SPLITTER LOG CRADLE KIT

APGE/6

F%Hf:
—\

APEE7D
L H

ARPSE /70—

MP7520 03/14/90




.CG SPLITTER CRADLE KIT

AP7000
PART NO QUANTITY DESCRIPTION
APB870 2 Cradle Pin Assembly
APR875 1 Cradle Assembly Left Hand
AP6876 1 Cradle Assembly Right Hand

P5790 4 Log Cradle Support
H131062 4 Washer Common 5/8 PLD
H191125 4 Pin Cotter 1/8 X 1 1/4
|
MP 06/29/90






